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MILL'S QUALITY CERTIFICATE Ne Date Sheet 1 of 1 sheets

CBMﬂeTeanTBO O NPUEMOYHBIX UCNbITAaHUAX

Inspection certificate EN 10204/3.1.t

KoHTpakT Ne 2000-207/1ncT- 3asopackou 3akas Ne 135

Manufacturer's production order Ne

Contract Ne 026/0109-0y-997

3akasuuk: Kopnopauus 'MuayctpuancHeivi Cotos [lonbacca ' (UC/)
ansa pupmel "Oydepko CA"
Customer: Corporation " Industrial Union of Donbass " for firm" DUFERCO SA "
BaroH Ne 65950370 LOT 1
RW-car Ne
HaumeHoBaHue ToBapa: CraHpapTt:
0Ope3HbIMU KPOMKaAMU Standard:
Description of goods: hot rolled steel plates with sheared ASTM A36/A36M
edges ASTM AB/A6M
Mapka cranu ASTM A36 NrockocTHoCTb 50% ASTM AG/A6M

Grade of steel

PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.030%

CocTosiHME NOCTaBKKU:  ropsueKaTtaHbli

Delivery condition: " hot-rolled
Ne Homepa Howmepa Paamepbi, MM KonuyecTtBo TeopeTnyeckuit

nosuy. | nnaeok napTui Dimensions, mm ToBapa, BEC,TH

TonwuHa WWnpuHa Onuna Wwr/mecT Theoretical

ltem Cast Ne Test Ne Thickness Width Length Quantity/pcs weight,tn
7 2350 365 9.53 2439 6096 36 40,032
3 02681 5320 254 1829 6096 3 6,669
1 2347 332 15.88 1829 6096 1 1,390
4 2351 5321 31.75 1829 6096 5 13,895
Total quantity (pcs): 45 Total theoretical weight (tn): 61,986
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Bbinnaska : MapTeHOBCKUIA cnocob npoun3soacTsa. 3asoackon cepTudukar kadecrasa Ne

~ Steelmaking process : open hearth furnaces. Mill's quality certificate Ne
T Homep Xumudeckun cocras, % Chemical composition, %
nnasky C | Mn | Si s | P cr | NiJcul At ] N T Vv [ Mo Ti[As|] Nb] B
Cast Ne X 100 X 1000 X100 X 1000
02681 16 90 21 34 27 8 3 3 5 8 <8 <20y 5 5 <8 2.
2347 19 90 25 26 10 9 4 5 5 8 <8 <20} 5 7 <8 2.
2350 19 92 26 32 18 10 5 6 31 8 <8 <20| 5 5 <8 2.
2351 17 90 25 29 13 11 5 6 26 8 <8 <20 5 6 <8 2.
PE3YNbTATbI  UCMbITAHNNA TEST RESULTS
WcenbiTaHue Ha pacTsxeHWe 1 yaapHbli narub Tensile and impact test
Paameps! 1=(j) SHepruna ygapa KU
ofpasua Ot6op obpasua Tem- Mpe- Mpe- | OtHoc. | Cyxe- Impact energy
nepa- | aen aen uue |2=(j/sm?) YAapHas BaskocTs KCU War
Ne D.m. of Specimen Typa yanu- Impact strength
napTvu specimen Teky- | npou- | HeHwe 3=(%) BF’HOKH”CTa” COCTaBAALLAA
vcnbl- | yectu | HocTh Fibrous appearance
Tonwu- | wupn- { Mecto,| Han-. | Mono- | Tanui . 4= LZTS?Z:S“
Ha Ha .pasne | xeHue Yield Ten- Elon- Re-
Hue Test point, sile gation | duc-
tion
test thick- | width, | Loca | Direc Posi tem- stre- Be
Ne ness, mm tion tion tion pera- ngth | Lo=200 of
mm ture Reh Rm, |Lo*=50| areaZ
& C° | Mpa Mpa % % 3HaveHus Values
1 2 3 In
365 9.53.| 40 T +20 | 344 | 514 | 27.0
‘ 9.53 | 40 T +20 | 337 | 503 | 26.0
5320 J125 T +20 | 299 | 448 | 29.0*
125 T +20 | 299 | 448 | 29.0*
332 15.88 | 40 T +20 | 310 | 445 | 245
15.88 | 40 T +20 | 309 | 443 | 25.0
5321 125 T +20 | 279 | 439 | 32.0*
125 T +20 | 290 | 443 | 34.0"

Mapkuposka: cfenaqo B YkpauHe, mapka ctany, pasmepst, Ne nnasxu, Ne naptun, MEXICO, 0271, To8. 3Hak komBuHara.

Marking: made in Ukraine, grade of steel, dimensions, cast Ne, test No. MEXICQ, 0271, mark of the works. \ N
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